INSTALLATION INSTRUCTIONSAND PARTSLIST
APPLICATION: MODEL 571543 MEGA STEP BRACKETS ON:
2015+ GM 2500/3500HD CREW CAB AND DOUBLE CAB PICKUPS, GAS/DIESEL
BODY MOUNT APPLICATION

Y,

NO DRILL APPLICATION

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTSLIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

2. ON THE LEFT SIDE OF THE VEHICLE PREASSEMBLE THE FRONT BRACKET (ITEMS#2, 4) AS
SHOWN IN FIG. 1 USING THREE 3/8"-16 X 1.0" SCREWS, 3/8" FLAT WASHER AND 3/8" FLANGE
NUTS (TEMS#15, 12, 13). TORQUE TO 19LB. FT. NOTE: IF INSTALLING ON A 1500 PICKUP YOU
MUST ATTACH THE SMALL 90° BRACKET (ITEM #16) TO THE FRONT BRACKETS(SEE FIG 1)

3. ASSEMBLE THE LOAD REACTION STUDS AND HARDWARE (ITEM #11 THRU #14) AS FOLLOWS.

3.1. ON THE SHORT THREADED END OF THE LOAD REACTION STUD (ITEM #14), INSTALL A 3/8”
SERRATED FLANGE NUT (ITEM #13) BACKWARDS TO THE BOTTTOM OF THE THREAD. THEN
INSTALL A 3/8" FLAT WASHER (ITEM #12) AND RUBBER “CUSHION” WASHER (ITEM # 11)
TIGHT UP AGAINST THE SERRATED FLANGE NUT. (THE END OF THE STUD MUST BE
RECESSED IN THE RUBBER WASHER APPROX. 3/16").

3.2. ON THE LONG THREADED END OF THE STUD, INSTALL A 3/8" SERRATED FLANGE NUT (ITEM
#13) BACKWARDS TO NEAR TO THE BOTTTOM OF THE THREADS

4. ATTACH THE LOAD REACTION STUD ASSEMBLIES TO THE MOUNTING BRACKETS AS SHOWN IN
FIG. 4. INSERT THE STUD, FROM WHAT WILL BE THE INBOARD OR FRAME SIDE THRU THE
LOWEST HOLE IN THE BENT FLANGE OF THE BRACKET THAT WILL ALLOW THE RUBBER
WASHER TO SEAT FIRM AGAINST THE SIDE WALL OF THE FRAME. INSTALL A 3/8" SERRATED
FLANGE NUT (ITEM #13) ON THE OUTBOARD END OF THE STUD (FINGER TIGHT ONLY).

NOTE:
DUE TO EXCESSIVE THREAD LOCKER IN THE BODY MOUNT BOLT AREA ON THE 2010+ GM
SILVERADO/SIERRA, USE CAUTION WHEN REMOVING THE BODY MOUNT BOLTS.

5. REMOVE THE FACTORY FRONT, CENTER, AND REAR BODY MOUNT BOLTS AND INSTALL THE

MOUNTING BRACKETS PER THE FOLLOWING INSTRUCTIONS:

5.1. INSTALL THE FRONT MOUNTING BRACKET (ITEMS#2, 4) TO THE FRONT BODY MOUNT AS
SHOWN (LEAVE THESE FASTENERS FINGER TIGHT).

5.2. INSTALL THE CENTER MOUNTING BRACKET (ITEM #5) TO THE CENTER BODY MOUNT AS
SHOWN (LEAVE THESE FASTENERS FINGER TIGHT).

5.3. INSTALL THE REAR MOUNTING BRACKET (ITEM #9) & WASHER (ITEM #17) TO THE REAR
BODY MOUNT AS SHOWN (LEAVE THESE FASTENERS FINGER TIGHT).

5.4. ATTACH THE REAR OUTBOARD MTG BRKT (ITEM #7) TO THE REAR INBOARD MTG BRKT
(ITEM #9), USING THREE 3/8"-16 X 1.0" SCREWS, 3/8" FLAT WASHERS AND 3/8" FLANGE NUTS.
(ITEMS #15, 12, 13). THE REAR OUTBOARD MOUNTING BRACKET MUST BE MOUNTED TO THE
BACK SIDE OF THE REAR INBOARD MOUNTING BRACKET (TOWARDS THE REAR OF THE
VEHICLE) AS SHOWN IN FIG 2 AND 3. BE SURE TO USE THE CORRECT HOLES AS SHOWN IN
FIG. 2 & 3. NOTE THAT THERE IS A DIFFERENCE BETWEEN THE DOUBLE CAB AND CREW CAB
APPLICATIONS. TORQUE THE BOLTSTO 19 LB. FT.

TRUCK EQUIPMENT

(A LUVERNE Company)

1200 E. Birch St. Brandon, $D 57005 552779 SHEET 1 OF 4 12NOV 14




6. INSTALL THE STEP BOARDS AS DESCRIBED BY THE INSTRUCTIONS INCLUDED WITH YOUR STEP
BOARDS. (NOTE: INSURE THAT THE MOUNTING BRACKETSDO NOT TOUCH THE INSIDE
WALL OF THE BODY MOUNT HOUSING AND TORQUE THE BODY MOUNT FASTENERSTO
MANUFACTURES SPECS).

7. POSITION THE LOAD REACTION BOLT ASSEMBLY SO THAT THE RUBBER CUSHION IS SNUG UP
AGAINST THE SIDE OF THE FRAME. TIGHTEN THE 3/8” FLANGE NUTS ON EITHER SIDE OF THE

BRKT TO 19LB. FT.

8. REPEAT STEPS1-7 FOR THE RIGHT SIDE OF THE VEHICLE.

ATTACHING THE STEP BOARDSTO THE BRACKETS:
PLEASE REFER TO THE INSTRUCTION SHEET INCLUDED WITH YOUR STEP BOARD ASSEMBLY TO
MOUNT THE STEP TO THE BRACKETS.

SERVICE PARTSLIST

ITEM | PART NO. | QTY | DESCRIPTION
1 1 STEP ASSY, MEGA STEP/ O-MEGA STEP
2 552646 1 BRACKET-MTG, FRONT, LH, MEGA STEP, 581543
3 552645 1 BRACKET-MTG, FRONT, RH, MEGA STEP, 581543
4 552718 2 BRACKET-MTG, FRONT, INBOARD, 581543
5 552648 1 BRACKET-MTG, CENTER, LH, MEGA STEP, 581543
6 552647 1 BRACKET-MTG, CENTER, RH, MEGA STEP, 581543
7 552650 1 BRACKET-MTG, REAR, LH, MEGA STEP, 581543
8 552649 1 BRACKET-MTG, REAR, RH, MEGA STEP, 581543
9 551907 2 BRACKET-MTG, REAR, INBOARD, LH/RH, 581543
11 102592 6 WSHR, RUBBER, .354 1D X 1.00 0D X .75 THK
12 100062 18 [ WSHR, FL, 3/8",.438 1D X 1.00 OD X .083" THK
13 100181 30 NUT, SERR FLG, HEX, 3/8-16 UNC, ZP
14 104686 6 STUD, -DBL ENDED, STL, 3/8-16 X 4.00", ZP
15 100040 12 SCR-HEX HD, 3/8-16 UNC, ZP
16 551571 2 BRACKET-90 DEGREE, 3HOLE
17 108882 2 WSHR, FL, .591D X 1.06 OD X .19 THK, ZP

TRUCK EQUIPMENT

(A LUVERNE Company)

1200 E. Birch St. Brandon, $D 57005

552779 SHEET 2 OF 4 12NOV 14




VIAONCT ¥ 40 € LHHHS 6442GG 5005 08 ‘vopuag 8444 10021

(Auedurod INYIANT V)

& DId o VI

SNOILLYDO0T HT10H .l I DId
TSAIL dSn

SNOILVDOT W10OH
USHHL dsN

ANTHANHSSY
LAMOVHT LNOYHA
A TEIRASEY ATdINHSSV
LAMOVHH dVHY
dVD MHED LUXAOVdd dvidd AINO STAGOW 00GT

dvo d'1dNnod

_ €¥SGTILS 'ON THAONW _

_emﬁ_mem<a @H>Mmm_




VIAONGT ¥ 40 ¥ LHHHS 644296

4vOodLNO dvidd HY @

(NMOHS) auvoaLno uvay H1(2)

auvoant uvay Ha ® 11(6)

JHHSVM JHMOT

AQOd UZEWU@K@

NOIHSND LNNOW
A00d ONILSIXH

¥ OId

—ALISOddO AdIS (YIHNASSV) ILHHIHE-
NMOHS HAIsS (MFATNA) L4AAT

5005 08 ‘vopuag 8 43g 1 0021

(Auedurod INYIANT V)

NOILLONYLSNI ddd dndIO0L
SL'T10d INNOW AdOd ONILSIXH
VIN

o

q¥v0dIN0 INOMA HY @

dNvVdA J0 HdIS
LSNIVOV dHHSVM
dd3ddNd NOILLISOd

\ \ . ,5
@
f

dHHSYM ® NOIHSND
LNNOW AQOd ONILSIXH

aud MI¥) WO
ap) 378N0a Wo

_ €¥SGTILS 'ON THAONW _

_ ISIT SIMVA @JIAMAS _




